INTEGRATION OF RENEWABLE ENERGY WITH
SEWAGE TREATMENT PLANT

A DISSERTATION

Submitted in partial fulfilment of the
Requirements for the award of the degree
Of
MASTER OF TECHNOLOGY
In

ENVIRONMENTAL MANAGEMENT OF RIVER AND LAKES

By
HIMANSHU GUPTA

DEPARTMENT OF HYDRO AND RENEWABLE ENERGY
INDIAN INSTITUTE OF TECHNOLOGY ROORKEE
ROORKEE - 247667 (INDIA)

JUNE, 2019



CANDIDATE DECLARATION

I hereby certify that the work which is being presented in progress report, entitled “Integration of
renewable energy with sewage treatment plant ” in partial fulfilment of the requirement for the award of
the degree of Masters Of Technology with specialization in “Environment Management of River and
Lakes”, submitted in DEPARTMENT OF HYDRO AND RENEWABLE ENERGY,Indian Institute
[...]
energy  conversions,

low environment
impact, easy operation

and compact design.

technological approach
to enhance the
sustainability of waste-
water treatment
processes. Studies on
saving the utility cost
PV

electrochemical system

by using

24




for treating different
wastewater could a new

scope for research.

11 Fytili 2006 | Utilization of | It review past There are
(24) sewage sludge in EU | and future trends in | several factors
application of old sludge handling, | restricting the options,
and new methods focusing mainly at | such as the
thermal processes | accumulation of
(e.g. pyrolysis, wet undesirable
oxidation, substances to sludge
gasification) and the | (e.g., heavy metals,
utilization of sewage | pathogens and organic
sludge in  cement | pollutants) which
manufacture as a co- | potentially passes to
fuel. food-chain.  Therefore
agricultural — use s
increasingly  regarded
as an
insecure handling
route. The other
conventional route,
sludge - disposal in
landfills is
eliminating due to EU
recent legislation and
increased costs.
12 Zamalloa The techno- | The  potential  of | From the technical
2010 (25) economic  potential | microalgae as | point of view, the use

of renewable energy

through
anaerobic
digestion

microalgae

the

of

feedstock for methane

production is
evaluated from a
process technical

and economic point of
view. Production of

mixed culture algae in

of high rate anaerobic
digesters reaching 10—
20 kg COD m_3 d_1,
productivities of
minimum

90 ton DM ha 1l a 1
and a percentage VS

25




raceway ponds on
non-agricultural

sites, such as landfills,
was identified as a

preferred approach

fermented of 75%
will be crucial to
exploit the potential of

microalgae biomass for

production of
commodity kWh-
energy. From  the

economic point

of view, a feed-in tariff
of €0.133 kWh 1,
rewarding thermal and

electrical energy on an

equal basis, plays a
major role in the
profitability

of the project, in

contrast to the carbon
credit of

€30 ton_1CO2(eq),
which only delivers 4%

of the revenues.

13

Perry
(26)

2008

Integrating waste

and renewable
energy to reduce the
carbon footprint

of locally integrated
energy sectors

Simon Perry

Total Site targeting,

have been

applied to locally
integrated energy
sectors.It ~can be

successfully applied to
integrate  renewables
into the energy source
mix and consequently
reduce the carbon
footprint of these

locally integrated

energy sectors.

local sources

are unable to provide
the demands for all of
the units in the

system, then district
renewable sources can
be provided. These
again would include

larger  scale  wind

turbines, solar cell
systems.

heat

large-scale
pumps, and
combustors using waste

provided by

26




the units or fossil or
bio-fuels. The sources
at this level would

include power-
generating equipment
such as steam turbines

or gas turbines.

Different treatment technologies are applied for the removal of the undesired substances
from waste water (mechanical treatment in screens, sieves and filters, biological treatment in
activated sludge and/or biofilm systems, advanced treatment in membranes or the like). All
treatment technologies consume certain amounts of electric and thermal energy. The majority of
the energy demand is usually provided by external public suppliers, while a smaller part can be
produced at the WWTP itself. Anaerobic sludge treatment at WWTPs equipped with digesters
produces sewage gas. Today, the electrical and thermal energy gained from sewage gas

combustion and solar energy can be used at the STP for making it self dependent.

1.10 GAPS IDENTIFIED

1. The renewable energy is very less used in the sewage treatment plant.

2. Energy from biogas is not properly used for energy conservation in STP.

3.Energy from solid waste in grit chamber and screen bar is never used.

4. The profile for load is taken constant for whole year. Change in load profiles with different
weather is not taken into account for calculation of size of renewable energy system.

5. The solar energy is usedmostly for dewatering of waste sludge & desalination purposes but no
work has been done on using SPV power for the operation of STPs.

6. In India most of the STPs are going through untimely power failures and creating problems in
the continuous operation of the STP this can be reduced using renewable energy which is a new

concept for Indian STPs .

1.11 OBJECTIVES
1. To identify and select STP of nearby area.

2. To study the pattern of power failure and energy consumption by observing data’s of electric

bills and D.G set.

3. To collect the primary data and estimate the load and resources.

27




3. To collect the land availability data for the mounting of the SPV system.

4. To collect the solar radiation data, compute the solar energy potential and design the SPV
system.

5. To calculate the amount of energy recoverd from biogas.

1.12 METHODOLOGY TO BE ADOPTED

The advantage of grid interconnection of photovoltaic power generation system is more
effective utilisation of generated power. However to ensure the safety of the PV installer and the
reliability of the utility grid the technical requirements from both the utility power system grade
side and the PV system site need to be satisfied. Clarification of the technical requirement for grid
interconnection and then solving the problem are there for very important issues for widespread

application of PV systems.

Grid interconnection of PV system is done with the help of inverter which convert DC
power generated from PV module to AC power used for ordinary power supply for Electrical

equipments inverter system is does very important for grid connected PV systems.

In order to have reliable and safety grid interconnection operation of PV system inverter
technology is very important in water technologies also required to generate high quality power to
AC utility system with reasonable cost. In order to in order to meet the requirements up to date
Technologies of power electronics are applied for PV inverters. For example by means of high
frequency switching of semiconductor devices with pulse width modulation Technologies high-
efficiency conversion with high power factor and low harmonic distortion power can be

generated point however the reduction of inverter system cost is to be accomplished.

The greatest influence on system cost depends on the amount of PV module installed. And
the other factors include maximum power demand location type and quality of equipment extent
of automatic controls and metering provision of suitable accommodation for equipment and the
amount of wiring needed the cost of grid connected PV system where is considered only the
sizing of SPV system can be done as follows:

1. Selection of modules.

2. Analysis of solar radiation data and total power generated by the incident solar radiation at the
given area.

3. Photovoltaic array sizing.

4. Selection of inverter
28



5. Selection of transformer
6. Selection of fuse and protecting devices

The biogas part of a WWTP comprises a series of steps, in short, starting with sewage
sludge pretreatment, followed by the AD process and biogas production, and ending with post-
treatment of the digested sludge and the gas, as schematised in Figure 2.1

Sieving, thickening
P |

Disintegration

. 4 v 1 _
Anaerobic digestion | Biogas o

- —— 1—_ -
Digested sludge Gas treatment, storage
—— g

Dewatering Upgrading to biomethane
N or utilisation In CHP

Q]roussmcer )
Drying, composting 1 Nitrogen removal l

Recycling, final disposal Back to WWTP

T —

Fig 1.9 Steps for biogas generation in STP (28)

29






Chapter 2

Selection of STP and data collection

2.1 LOCATION OF STP

The sewage treatment plant which is selected for the integration of renewable energy is 27
MLD sewage treatment plant at Jagjeetpur, HaridwarUttarakhand The plant was located at
Latitude of 29.950N and Longitude of 78.1640E and at the Elevation of 314 meters from sea level
in district JagjeetpurHaridwar, Uttarakhand [27]. Temperature in summer varies from 34 °C to 46
°C and in Winter from 5°C to 15.8°C . The monsoon rains occurs mostly in the summer. The

wind speed varies remains between 3m/s to 5m/s. And humidity has an average of 39% to 86%.

The plant works on Sequencing Batch Reactors (S.B.R) technology. SBR reactors treats
wastewater sewage or output from anaerobic digesters or mechanical biological treatment
facilities in batches. Oxygen is bubbled through the mixture of wastewater and activated sludge to
reduce the organic matter (measured as biochemical oxygen demand (BOD) and chemical oxygen
demand (COD)). The treated effluent may be suitable for discharge to the river Ganga . It was
basically constructed with the help of government of Uttarakhand under the department of
Uttarakhandpeyjalnigam .This work is done by the government of Uttarakhand by considering

pollution abatement of river ganga within Uttarakhand state.

The objectives of the STP are:

1. To improve water quality of Ganga.
2. Reducing Biochemical Oxygen Demand (BOD) & Faecal Coliforms.

3. Increasing Dissolved Oxygen (DO) parameter.

31



UTTARAKHAND

Location

Fig 2.1 LOCATION OF THE STP (27)

32




Fig 2.2 27 MId sewage treatment plant JagjeetpurHaridwar(27)

2.2 PLANT LAYOUT

The path of flow of water in the plant is shown in the block diagram and the stages of
treatment of waste water. Firstly the Primary treatment process comprises of temporarily holding
the sewage in a still basin where heavy solids goes to the bottom while oil, grease and lighter

33



solids float to the surface after that the Secondary treatment removes dissolved and suspended
biological matter. And finally in tertiary treatment chlorination is done. There are different unit

for handling of the sludge the sludge is collected and then dried and finally disposed off.

FLOW OF WASTE WATER
Receiving Coarse bar Raw sewage Inlet
chamber ™ SCreen r— collection —} "r:hamber to
channel ‘ sump fine bar
Primary Treatment ) I
| - o=
Fine bar : Outlet Detritus tank
| SCTEEn e Detritus tank |wsss= chamber to .a_ to Brimany
1 |
channel I detritus tank clarifier
- | = -
F secondary Treatment \" Tertiary Treatment >
Primary i i Cisinfection Chlorination
e C-tech basins | — +
clarifier I tank House OUTLET
|
|
| | !
5 ) )
Sludge sump _;.Iudge Thickened Anaerohic
thickener sludge sump ! digester
I
. Foundation Digested |
Biogas holder |\ for flare ) fi1dige sump + SBC SHED
stack i
I L I -
R
I -
Filtrate PE dosing Collection
iltrate sUump  —————
5 unit skid sump
= - [ ]

Fig 2.3 Flow chart of 27 mld sewage treatment plant (4)

The above figure shows the block diagram of the flow of water in the plant from the inlet
to the outlet of the plant there are 3 stages of the treatment of the water in the plant primary,
secondary and tertiary treatment process .and for handling and disposing of sludge there is other
system in the plant.

The plant layout design is collected from the site and help in determining the dimensions
of the land availability in the plant which is necessary for the mounting of SPV system. To set up

SPV system it is most important to consider a shadow free land availability, which is away from

34



nearby tall objects, tree or tall building. It will ensure the optimum solar energy generation from
the solar array during the peak sun hours.

2.3 LOAD ESTIMATION OF THE PLANT

The load data contains the detail about the appliance to be powered and their quantity,
power rating, nominal operating voltage, and number of operating hours in a day. The load
required to electrify the whole plant has been estimated by collecting data by personal visit to the
plant. Power demand for the plant is estimated by calculating the number of pumps their rating
and correspondingly their operating hours on the daily basis and the calculation for the total
demand for the plant is calculated.

Load demand is calculated by using the following expression :
Total load demand= Rating of the appliance x No of appliance x Operating hours Wh/day.
The following table shows the various electric energy consuming equipment’s in the plant and the

load demand in the plant. And the table is helpful in the load estimation of the plant.

Table 1 Energy consumption of various components of STP

S.No Name of pump No Total demand (KWh/day)
1 Corse screen bar 2 74

2 Conveyor belt 1 35

3 M.P.S pump 2 2650
4 M.P.S pump 3 6830
5 Screen bar 2 52

6 Conveyor belt 1 38

7 Grit separator 2 70

8 Organic return pump 2 34
9 Classifier 2 53
10 Classifier 2 72
11 Inlet gate 4 3

12 Process air valve 4 1

13 Ras pump 4 248
14 SAS pump 4 45
15 Sas pump valve 4 0.35

35



16 Decanter 4 12.4
17 T T water pumps 2 2155
18 Chlorine booster pumps 2 264
19 Selection air valve 4 0.1584
20 SBC 2 220
21 SBC poly dosing pump 2 36
22 SBC agitator 2 22
23 MST 01 18 18
24 Thickner poly dosing pump 3 26. 64
25 Thickner agitator 3 108
26 air blower for digester 4 17.6
27 digester feed pump 1 3.3
28 digester feed pump 1 6.6
29 centrifugal pump 2 2.25
30 thickener feed pump 1 37
31 thickener feed pump il 22
32 Air blower for sludge pump 2 14.8
33 air blower for C tech 6 8550
34 cooling fan for air blower 4 52.8
35 LED fitting 42 17.64
36 sodium bulb 30 375
37 street light 8 12

The total electricity consumed is 4954.25kWh/daysay 148620k\Wh/month

2.4 ENERGY CONSUMPTION DATA OF THE PLANT

Electricity consumption if the plant depends upon the following factors:

i. Location and topography of the service area.
ii. Plant size.
iii. Treatment process used.

iv. Age and condition of water transmission system.

36




The electricity consumption data for the plant is collected through the monthly electricity bills of
the plant.

Table 2 Electricity consumption

Month Electricity consumed (kwh) | Deficient (Consumed-Avg
(monthly) value)
Aug 17 186316 37696
Sep 17 182680 34060
Oct 17 187720 38600
Nov 17 189412 40972
Dec 17 169996 21376
Jan 18 162760 14140
Feb 18 149308 10688
March 18 169732 21112
April 18 168712 20092
May 18 173380 24760
June 18 181948 33328

The electricity consumption data of the previous months shows that the electricity
consumption increases during the summer compared to winter due to consumption of more water

during the summer which leads to generate more sewage compared to the winter.

Cost of the electricity varies according to the consumption of the electricity in the plant. The

following table shows the cost of the electricity of the plant of the past months.

Table 3 Electricity cost

Month Cost (Rs)

Aug 17 905477.24
Sep 17 885620.28
Oct 17 835408.54
Nov 17 816580.34
Dec 17 705867.64
Jan 18 715200.78
Feb 18 725163.04
March 18 791001.68
April 18 856840.36
May 18 876565.24
June 18 915654.76

37




2.5 ENERGY CONSERVATION THROUGH BIOGAS

In the absence of air, anaerobic bacteria digest the bio-solids, producing "biogas”, a

mixture of methane and carbon dioxide. Methane is the main component of natural gas, and the

biogas produced, can be burnt in an engine or turbine to produce power and generate electricity.

In this way, anaerobic treatment can generate electrical energy used in the sewage treatment plant.

Table 4 : Estimation of power generation from the digester(28)

ltem

Value

Average amount of Gas Generated From 27

MLD Plant

2400m3/DAY, 100m3/ hr

Gas consumption for 1000 Kwh

In the range of 1300-1400 Nm3 (depending

on the methane in produced gases)

Calorific Value of Gas

5000 TO 5600 KCAL/M3 (Av value 5300

KCAL/ M3)
1000 KCAL =1.163 Kwh
Total Heat Energy of 100 m3 530000Kcal/hr
Total energy in kw hour 616.9Kwh

Efficiency of biogas engine and generator

28 % and 95% respectively

Electrical Energy can be produced

164 Kwh say 150 (3600unit/day)

2.6 LAND AVAILABILITY FOR DESIGN OF SPV SYSTEM

To set up SPV array it is most important to consider a shadow free land, which is away

from nearby tall objects, tree or tall building. It will ensure the optimum solar energy generation

from the solar array during the peak sun hours. The area calculated for sitting various components